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TWINHEAD INTERNATIONAL CORP. 
10F, NO. 550, RUEIGUANG ROAD, 
NEIHU, TAIPEI, TAIWAN, R.O.C. 

The following merchandise was submitted and identified by the vendor as: 
Product Description: Notebook 
Style/ Item No.: U12C/ No.1 
Quantity: Total 1 piece 
Testing Period: Nov. 26, 2010 
 
We have tested the submitted sample(s) as requested and the following results were obtained: 
Test Required: (According to client’s test specification, please see following sheets in detail.) 

1. Drip test 
 

Test Results: -PLEASE SEE ATTACHED SHEETS- 
*HCN0146/2010, dated November 29, 2010, is hereby canceled and replaced by HCN0146A/2010. 
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1. Drip test: 
Test Equipment: 

Name Brand Model Serial No. 

Drip Box with 1250 Drip Nozzles PTL P01.38 5060074 

 
Lab Environmental Conditions: 

Ambient temperature: 25±3℃ 
Relative humidity: 55±20%RH 

 
Test Method/ Specification: 

Test method: Reference to MIL-STD-810G Method 506.5, Procedure III 
Sample condition: Non-Operating 
Height from Drip Box: Not less than 3 feet 
Water flow rate: 280 l/m2/hour 
Test Duration: 15 minutes 
  

 Examine the protection against ingress water of specimen(s) and perform functional check after this test. 

 Functional check: Connect the specimen with rated power then turn on the power of specimen. Execute the test  

                program “BurnIn Test” under Windows 7 Operating System while perform functional check. 
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Specimen: 
Style/ Item No.: U12C/ No.1 
Quantity: Total 1 piece 
 

Test Result: 
Check Item 

 
 
Style/ Item No. 

Does any water permeated into
the specimen? Functional Check 

U12C/ No.1 No Normal 
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Test Photos: 

1. Appearance of specimen 2. Functional check 

3. Drip test 4. Drip test 

─ ─ ─ The End of Test Report ─ ─ ─ 
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